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CUSTOMER - DUFERCO SA
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SPECIFICATION : API 5LB PSL1/ASTM A53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . SEAH STEEL CORPORATION
POHANG PLANT @ 14-1, JANGHEUNG-DONG. NAM-GU. POHANG
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30 |(sTH3141000)| BBE 18 X 0.250 X 6.120 M 63 385.560 M 27.421
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27| 710269 580 ele| & ¢ G o H |15 1| 79 |16] 6
(SIH3141060) P 14| 1| 78 |17|s5|1]2f2]2]1 T| 70970 | 55180 | 36 G
P 115 2| 79 [17| 7 1|1 1|mR[2 W| 73108
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B B - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE M £ OMD
Survevor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES K /H
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT J E
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




